
 Page 1 61586A0 

INSTALLATION INSTRUCTION  
                          ATV WINCH MOUNT 
                                 Mount Kit:  PN 60891 

Application:POLARIS SCRAMBLER 500 4X4, 400 4X4, 400 2X4, 
TRAIL BLAZER 

 
 

WARNING 
SEVERE INJURY OR DEATH MAY RESULT IF YOU IGNORE ANY 
OF THE FOLLOWING. 
• Read the Winch Operator’s Manual, ATV Operator’s Manual, and all 

warning labels before operating the winch and ATV. 
• Stay clear of moving parts and cable.  Keep others away when 

operating the winch. 
• Inspect the winch mechanism, fasteners, and cable, before operating.  

Replace all worn or damaged parts before operating. 
• Make sure the winch is deactivated  when leaving the ATV unattended. 
 
 

PARTS LIST: 
 

 
 
   

As you read these instructions, you will see NOTES, CAUTIONS and WARNINGS.  Each message 
has a specific purpose.  NOTES are additional information to help you complete a procedure.  
CAUTIONS are safety messages that indicate a potentially hazardous situation which, if not avoided, 
may result in minor or moderate injury.  A CAUTION may also be used to alert against unsafe practice 
or possible equipment damage.  WARNINGS are safety messages that indicate a potentially 
hazardous situation, which, if not avoided could result in serious injury.  CAUTIONS  and WARNINGS 
identify the hazard, indicate how to avoid the hazard, and advise of the probable consequence of not 
avoiding the hazard. 
PLEASE WORK SAFELY! 

PART  NO. QUANTITY DESCRIPTION 
60792 1 Mounting plate 
13612 4 Capscrew, hex, 5/16-18 X 1 ¾” 
2002 4 5/16” Nylock Nuts 

   
   
   
   
   
   



 Page 2 61586A0 

Rear Reflectors

Storage Compartment

   
INSTRUCTIONS:   
 
STEP 1:  Remove the rear storage compartment and the two rear side reflectors.  
Be sure to keep the reflectors intact, as you will be reapplying them after the kit 
has been installed. (Note: not all bikes have storage compartments) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
STEP 2:  Drill out holes with a 5/16” drill bit as needed to clear any excess paint 
and/or weld debris. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Holes on both sides may require 
drilling 



 Page 3 61586A0 

5/16” Nuts & Bolts

 
STEP 3:  Install mounting plate using the 5/16”-18 bolts and lock nuts provided.  
After installation, re-attache refectors to the sides of the mounting kit.   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
STEP 4:  When re-installing 
storage compartement trim 
as needed to fit around 
mounting kit.  
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 

Attache reflectors to 
side of kit 



 Page 4 61586A0 

 
STEP 5:  Place the winch on the mounting kit as shown below, secure with bolts 
provided with winch. 
 
 


